
Table of Contents

 
Agenda 3
Regular Council Meeting Minutes - February 23, 2015 (as
amended)

2015 02 23 - Regular Council Meeting Minutes 10
Special Council Meeting Minutes - March 5, 2015

2015 03 05  Special Council Meeting Minutes 27
Regular Council Meeting Minutes - March 9, 2015

2015 03 09 - Regular Council Meeting Minutes 29
March 2, 2015- March 16, 2015 Accounts Payable

March 2, 2015- March 16, 2015 Accounts Payable 48
AP 51

2015 Water and Waste Water Budget
2015 Water and Wastewater Budget 77
Operating Budgets 80
Capital Budgets 85

2015 Water and Wastewater Rates
2015 03 23 - 2015 Water and Wastewater Rates 91
By-law 2015-29  2015 Water and Wastewater rates 96

Amherstburg Farmers Market (AMF) Update
[...]
The Corporation of the Town of Amherstburg Audit Planning Report for the year ended December 31, 2014 

 Revenue from an exchange transaction is recognized as the public sector entity satisfies a performance 
obligation. 

 Unilateral revenues are recognized when there is the authority and a past event that gives rise to a claim of 
economic resources. 

 When applying Canadian public sector accounting standard’s general recognition criteria, revenue is not 
reduced when collectability (associated with credit risk) is uncertain. 

  

Statement of Principles (“SOP”), 
Retirement Obligations 

The main features of the SOP are as follows: 

 Retirement obligations associated with tangible capital assets result from legal, constructive and equitable 
obligations. 

 Retirement costs increase the carrying amount of the related tangible capital asset or a component thereof 
and are expensed in a rational and systematic manner. 

 Subsequent remeasurement of the liability can result in either a change in the carrying amount of the related 
tangible capital assert or a component thereof, or an expense, depending on the nature of the 
remeasurement and whether the asset remains in productive use. 

 Retirement obligations associated with tangible capital assets include post-retirement operation, maintenance 
and monitoring. 

 A present value technique is often the best method with which to estimate the liability. 

The comment period for this SOP closed November 21, 2014. 

  

 

 

  

166



 20 
 

 

The Corporation of the Town of Amherstburg Audit Planning Report for the year ended December 31, 2014 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

kpmg.ca 
 
KPMG LLP, an Audit, Tax and Advisory firm (kpmg.ca) and a Canadian limited liability partnership established under the laws of Ontario, is the Canadian member firm of KPMG International 
Cooperative (“KPMG International”). KPMG member firms around the world have 155,000 professionals, in 155 countries. 

The independent member firms of the KPMG network are affiliated with KPMG International, a Swiss entity. Each KPMG firm is a legally distinct and separate entity, and describes itself as 
such. 

© 2014 KPMG LLP, a Canadian limited liability partnership and a member firm of the KPMG network of independent member firms affiliated with KPMG International Cooperative (“KPMG 
International”), a Swiss entity. All rights reserved.  

The KPMG name, logo and “cutting through complexity” are registered trademarks or trademarks of KPMG International. 

167



1 of 3 

 
 

    
THE CORPORATION OF THE TOWN OF AMHERSTBURG 

        OFFICE OF ENGINEERING AND PUBLIC WORKS 
MISSION STATEMENT: 
 
Author’s Name:  Dwayne Grondin Report Date:        March 3, 2015 
Author’s Phone: 519 736-3664 ext. 314  Date to Council:   March 23, 2015 
Author’s E-mail:  
dgrondin@amherstburg.ca Classification #:       

 
To: Mayor and Members of Town Council  
 
Subject:     2014 Amherstburg Drinking Water System Annual Inspection 
 
 
 
1. RECOMMENDATION:     
 
It is recommended that: 

 
1. The report from the Manager of Environmental Services dated March 3, 2015 

regarding the 2014 Amherstburg Drinking Water System Annual Inspection BE 
RECEIVED for information. 

 
 
2. EXECUTIVE SUMMARY: 
 
N/A 
 
 
3. BACKGROUND: 
 
The primary focus of the inspection is to confirm compliance with Ministry of the 
Environment legislation and authorizing documents such as Orders and Certificates of 
Approval, as well as evaluating conformance with Ministry drinking water related 
policies and guidelines during the inspection period. 
 
 
4. DISCUSSION: 
 
The Ministry is implementing a rigorous and comprehensive approach in the inspection 
of drinking water systems that keys on the source, treatment and distribution 
components of the system as well as management practices. 
 
 

168



2 of 3 

The Town’s drinking water system is subject to the legislative requirements of the Safe 
Drinking Water Act, 2002 (SDWA) and regulations made therein, including Ontario 
Regulation 170/03, "Drinking Water Systems" (O.Reg.170/03). The inspection is 
conducted pursuant to Section 81 of the SDWA. 
 
The report is based on a "focused" inspection of the system. Although the inspection 
involved fewer activities than those normally undertaken by a detailed inspection, it 
contained most of the elements required to assess key compliance issues.  
 
The MOE inspector visited the Amherstburg Water Treatment Plant on November 25, 
2014 and interviewed OCWA’s Process and Compliance Technician as well as the 
Town’s Manager of Environmental Services. 
 
For 2014 the Town received a final inspection rating of 100%. However the inspector 
noted past budgeted items remained outstanding and requested a revised list of capital 
priorities and timing once the 2015 budget has passed. 
 
 
5.   RISK ANALYSIS: 
 
Failure to maintain the water system to Ministry standards may result in fines, penalties 
and loss of licencing. 
 
 
6. FINANCIAL MATTERS: 
 
The 2015 Water Capital Budget will be forwarded to the Ministry once approved by 
Council to show commitment to maintaining the Town’s water system owned by the 
Town.  
 
 
7. CONSULTATIONS: 
 
N/A 
 
 
 
 
 
 

This space left blank intentionally. 
 
 

 
 
 
 
 
 
 

169



3 of 3 

 
8. CONCLUSION: 
 
The system was chosen for a focused inspection during the 2014 inspection cycle 
because inspection findings over the past three years were such that the number of 
violations were minimal or non-existent, there were few or no orders issued to the Town 
that were of significance in the maintenance of water potability and there were no 
deficiencies as defined in O. Reg. 172/03. For the 2014 inspection the Town received 
and excellent 100% rating. 
 
 
 
 
 
Dwayne Grondin 
Manager of Environmental Services 

 Antonietta Giofu  
Director of Engineering and  
Public Works 
 

 
 
 
 
 
Justin Rousseau  
Director of Financial Services 

 Giovanni (John) Miceli 
Chief Administrative Officer 

 
DG 
 
APPENDICES: 
MOE Amherstburg Drinking Water System Inspection Report, dated Nov. 25, 2014 
 
DEPARTMENTS/OTHERS CONSULTED: 
Name:  N/A 
Phone #:   
 
NOTIFICATION : 
Name Address Email Address Telephone FAX 
               
 
 

170



AMHERSTBURG DRINKING WATER SYSTEM

Ministry of the Environment

Inspection Report

1-BD1YVInspection Number:

Nov 25, 2014Date of Inspection:

210000149Site Number:

Inspected By: Paul Tersteege

171



Ministry of the Environment
Drinking Water Inspection Report

Owner Information

Signatures

Inspection Summary

Appendices

Inspection Details

Non-Compliance with Regulatory Requirements and Actions Required

Table of Contents

Description

2

2
2

Summary of Best Practice Issues and Recommendations

Appendix 1 - Inspection Rating Report
Appendix 2 - Photographs and Map
Appendix 3 - Drinking Water System Dossier (excerpts)
Appendix 4 - Summary of Reported Sample Results
Appendix 5 - Audit Sample Results
Appendix 6 - Contacts

Introduction 4

Capacity Assessment 4

Treatment Processes 5

Treatment Process Monitoring 7

Operations Manuals 9

Logbooks 9

Security 10

Certification and Training 10

Water Quality Monitoring 11

Water Quality Assessment 12

Reporting & Corrective Actions 13

Other Inspection Findings 14

15

16

17

4

172



OWNER INFORMATION:

512

SANDWICH St S

AMHERSTBURG

ON N9V 3R3

Street Number:

Street Name:

City:

Province: Postal Code:

Company Name: AMHERSTBURG, THE CORPORATION OF THE TOWN OF

INSPECTION  DETAILS:

AMHERSTBURG DRINKING WATER SYSTEMSite Name:

Site Address: 415 FRONT RD AMHERSTBURG  N9V 2V5

County/District: Amherstburg

MOE District/Area Office: Windsor Area Office

Health Unit: WINDSOR-ESSEX COUNTY HEALTH UNITHealth Unit:

Category: Large Municipal Residential

Inspection Type: Announced

Inspection Number: 1-BD1YV

Date of Inspection: Nov 25, 2014

Date of Previous Inspection: Jan 07, 2014

Site Number: 210000149

COMPONENTS DESCRIPTION

Surface Water Supply and Low Lift Pumping StationSite (Name):

Amherstburg’s drinking water system has several components.  First, the water treatment plant draws
its supply from an intake crib located approximately 155m into the Detroit River via a 900mm pipe
connected to a low lift pumping station.  The intake is equipped with a chlorination feed line that can
be used for zebra mussel control.

The low lift station is equipped with three vertical turbine pumps, a coarse bar screen, an automatic
traveling screen, and two chlorination lines that can be used for pre-chlorination.

Comments:

Ministry of the Environment
Inspection Report

Page 2 of 17 on 20/01/2015 (dd/mm/yyyy)Report Generated for terstepa

Site #: 210000149

Date of Inspection:  25/11/2014 (dd/mm/yyyy)

AMHERSTBURG DRINKING WATER SYSTEM
173



Treatment Works, Reservoir and High Lift Pumping StationSite (Name):

The water treatment plant, which has a rated capacity of 18,184m3/day, is operated by the Ontario
Clean Water Agency.  Once the raw water is screened, a coagulant (alum), a coagulant aid (polymer),
and powdered activated carbon are fed into the raw water, and sediment removal begins in an up-flow
clarifier.

Four rapid sand filters, equipped with a dual media of anthracite and silica sand are used to remove
fine particulate from the clarified water.  Another polymer is added as a filtration aid, and chlorine is
added for primary disinfection.

The treated water is stored in a 14,900m3 underground storage reservoir.  One or more of three
vertical turbine pumps in the high lift pumping station are used to supply water from the reservoir to
the distribution system.  The high lift station is equipped with a chlorination line that can be used if
additional chlorine is required for secondary disinfection.

Comments:

Distribution System and Water TowerSite (Name):

The Town’s distribution system serves a total population of approximately 23,000 people – which
includes approximately 1,350 residents in the neighbouring towns of Essex and LaSalle.  The Town’s
Public Works Department operates the entire distribution system as its own.  As such, Essex and
LaSalle have not registered the portions of the distribution system extending into their municipalities
as separate distribution systems.

The Town’s distribution system includes over 1,000 hydrants and several automated flushing devices.
Further, it includes a 2,273m3 elevated storage tower located on Thomas Road, which is used to
maintain pressure in the distribution system.

Comments:

Ministry of the Environment
Inspection Report

Page 3 of 17 on 20/01/2015 (dd/mm/yyyy)Report Generated for terstepa

Site #: 210000149

Date of Inspection:  25/11/2014 (dd/mm/yyyy)

AMHERSTBURG DRINKING WATER SYSTEM
174



INSPECTION SUMMARY

INTRODUCTION

* The primary focus of this inspection is to confirm compliance with Ministry of the
Environment legislation and authorizing documents such as Orders and Certificates of
Approval, as well as evaluating conformance with Ministry drinking water related policies
and guidelines during the inspection period.

The Ministry is implementing a rigorous and comprehensive approach in the inspection of
drinking water systems that keys on the source, treatment and distribution components of
the system as well as management practices.

This drinking water system is subject to the legislative requirements of the Safe Drinking
Water Act, 2002 (SDWA) and regulations made therein, including Ontario Regulation 170/03,
"Drinking Water Systems" (O.Reg.170/03).  This inspection has been conducted pursuant to
Section 81 of the SDWA.

This report is based on a "focused" inspection of your system.  Although the inspection
involved fewer activities than those normally undertaken by a detailed inspection, it
contained most of the elements required to assess key compliance issues.

Your system was chosen for a focused inspection during this inspection cycle because
inspection findings over the past three years were such that the number of violations were
minimal or non existent, there were few or no orders issued to you that were of significance
in the maintenance of water potability and there were no deficiencies as defined in O. Reg.
172/03.  The undertaking of a focused inspection at your drinking water system during this
year's inspection cycle does not ensure that a similar type of inspection will be conducted
at any point in the future.

The Officer met with the Town’s Manager of Environmental Services, and the Plant Operator’s
Process and Compliance Technician, when he conducted an announced inspection on November
25, 2014.

CAPACITY ASSESSMENT

* There was sufficient monitoring of flow as required by the Permit and Licence or Approval
issued under Part V of the SDWA

Per Section 31 of the Safe Drinking Water Act, the use and operation of municipal drinking water
systems must comply with the applicable Licence and Permit.  As noted during previous
inspections, magnetic flow meters installed on the low lift and high lift discharge headers satisfy the
flow monitoring requirements in the Licence.

(The Plant Operator replaced the raw flow meter on October 16, 2014.)

* The owner was in compliance with the conditions associated with maximum flow rate or the
rated capacity conditions in the Permit and Licence or Approval issued under Part V of the
SDWA.

Per Section 31 of the Safe Drinking Water Act, the use and operation of municipal drinking water
systems must comply with the applicable licence.  The Licence limits flows from the treatment
system into the distribution system to 18,184m3/day.  Flow data reviewed by the Officer was well

Ministry of the Environment
Inspection Report

Page 4 of 17 on 20/01/2015 (dd/mm/yyyy)Report Generated for terstepa

Site #: 210000149

Date of Inspection:  25/11/2014 (dd/mm/yyyy)

AMHERSTBURG DRINKING WATER SYSTEM
175



CAPACITY ASSESSMENT

within the rated capacity.  I.e., the maximum daily flow he noted, which was approximately 64% of
the rated capacity, occurred on Sunday, May 25, 2014.

NOTE:  To provide a context for a recommendation at the end of his report, the Officer would like to
note that unlike the current Permit to Take Water (PTTW), the Licence does not include an
“instantaneous limit”.  Beside a daily limit of 22,900m3/day, the PTTW limits the rate of taking to
15.903m3/min (i.e., 22,900m3/day ÷ 1,440min/day).  Although, the daily limit in the PTTW is higher,
it appears the instantaneous limit may have been set too low.

As with many other water treatment plants, the Drinking Water Works Permit (DWWP) and Licence
for this plant approved the installation and use of multiple pumps that can pump water at much
higher rates than the instantaneous equivalent of the water treatment plant’s rated capacity.  Given
the Town encountered a minor exceedance of the PTTW’s instantaneous limit in 2013, the Town
may wish to consider requesting the Director review the limits in the PTTW relative to the
equipment identified in the DWWP, and to the rated capacity identified in the Licence.  (As the
PTTW does not expire until May 31, 2018, it would be at their discretion whether to pursue this
recommendation now, or when they next apply to renew their PTTW.)

TREATMENT PROCESSES

* The owner had ensured that all equipment was installed in accordance with Schedule A and
Schedule C of the Drinking Water Works Permit.

The Ministry expects all of the equipment described in Schedule A of the Town's Permit, as may be
amended by alterations identified in Schedule C, to remain installed.  The Plant Operator indicated
that (with the exception of the fluoridation equipment, which was decommissioned), the treatment
equipment identified in the Permit is still installed.

NOTE:  During his previous inspections, the Officer noted a number of proposed upgrades (e.g.,
the installation of a SCADA system, the construction of a clarifier/clarifier cover, etc.).  With the
emergence of significant financial pressures in 2013 and 2014, the Town’s Manager of